

TEST REPORT

Test Report # 23A-000248(R1) Date of Report Issue: January 19, 2023

Date of Sample Received: January 9, 2023 Pages: Page 1 of 4

CLIENT INFORMATION:

Company: Gohandmade Dsign International A/S

Address: Madevej 11-13, 6200 Aabenraa, Denmark

SAMPLE INFORMATION:

Product Name: Wooden roller – DIY

Style No.: - Labeled Age Grade: -

Order No.(PO No.): - Client Request Age Grade: Over 12 months

of age

Country of Origin: - Recommended Age Grade: -

Country of Distribution: Europe Tested Age Grade: Over 12 months

of age

Buyer Name: Gohandmade Dsign International A/S

Testing Period: 01/09/2023-01/12/2023

OVERALL RESULT:

PASS

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Ada Guo

Ada Guo

RC-CSHZ-R007

Assist Physical Laboratory Manager

OIMA Nangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1,No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with ' ϕ ' was subcontracted to external laboratory.

神e te result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. 機能機制用章 fit is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule (https://www.aima.com/conditions-of-service#decisionRule).



Test Report #: 23A-000248(R1) Page 2 of 4

TEST RESULTS SUMMARY:

RC-CSHZ-R007

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	§EN 71-1:2014+A1:2018 Safety of Toys: Mechanical & Physical Properties
	(Excepted labeling check as per client's request)

§Revised information and supersedes the previous Report no. 23A-000248.



Test Report #: 23A-000248(R1) Page 3 of 4

DETAILED RESULTS:

RC-CSHZ-R007

§EN 71-1:2014+A1:2018 Safety of Toys: Mechanical & Physical Properties

Mechanical hazards evaluated as described in EN71-1, as applicable.

Clause	Test	Conclusion
4.1	Material cleanliness	PASS
4.7	Edges	PASS
4.8	Points and metallic wires	PASS
5.1	General requirements	PASS

Remark: The product was tested at both assembled state and received state.



Test Report #: 23A-000248(R1)

§SAMPLE PHOTO:

RC-CSHZ-R007





-End Report-